



Air 300 Leg Press

ITEM	PART #	DESCRIPTION	ITEM	PART #	DESCRIPTION
1	255302	INSTRUCTIONAL PLACARD	61	250921	COLLAR - CONNECTOR P
2	9179	HHCS 5/16 X 2-1/4 ZP	62	255052	PLASTIC CONNECTOR
3	9353	ACFT WSHR 5/16	63	250901	R BOT FRM
4	254171	BOT CTR TUBE-SEAT BACK P]	64	105423	BUMPER - MOLDED GLIDE
5	9355	ACFT WSHR 3/8 ZP	65	250920	R STOP HANDLE C
6	9228	HX ELAS LCK NUT 3/8-16 ZP	66	250906	R CTR FRM C
7	9227	HX REV LCK NUT 3/8-16 ZP	71	135050	FLANGE BEARING 1" I.D.
8	133040	TUBE - SEAT ROLLER	72	252242	LONG SHAFT-ARM STOP C
9	250912	SEAT BACK C	73	115305	DECAL "SERIAL #"
11	9205	HHCS 3/8-16 X 2 ZP	74	254203	BOT CROSS TUBE P
12	255051	PLASTIC CAP 1" RD.	75	9130	SHSB 5/8 X 2 3/4 ZP
13	250919	L STOP HANDLE C	76	155001	CLEVIS
14	250857	HEAD CUSHION	77	9230	HX ELAS LCK NUT 1/2-13 ZP
15	250861	BACK CUSHION	78	115310	CHROME POLISH DECAL
16	255400	GAUGE BOX	81	115056	FLANGE BRG-.63 ID SHORT
17	250850	SEAT CUSHION	82	9245	HX JAM NUT 1-14 ZP
21	255420	FOOT PAD	83	9006	SPRING PIN 5/16 X 1-1/8 ZP
22	250914	FT PEDAL P	84	135052	LOCKING SLEEVE .75" PVC
23	9001	SPRING PIN 3/16 X 1/2 ZP	85	152244	PIVOT SFT-LEVEL ARM
24	115052	FLANGE BEARING - .63 I.D.	86	252001	BRKT-DRAG LINK 5/8 H P
25	252180	SHAFT-FT PEDAL C	87	252243	SHAFT-ARM LOCK C
26	135422	RUBBER CRUTCH TIP #20	91	250923	LEVER ARM P
27	9279	HWH TFTDC 5/16-18X3/4 ZP	92	115023	GRIP END CAP
31	251848	GAGE BRACKET P	93	9129	SHSB 5/8 X 1-3/4 ZP
32	250910	ARM STOP P	94	250908	R EX ARM C
33	135056	PLASTIC CAP 1.5" SQUARE	95	250902	CYL MT P
34	9026	SOCKET SCR 5/16-18X 1/4 Z	96	9027	5/16-18X3/8 S SS ZP
35	222359	GRIP COLLAR-1.00 ID C	97	9128	SHSB 5/8 X 1-1/4 ZP
36	9126	SHSB 1/2 X 3/4 ZP	101	250913	DRAG LINK P
37	115051	FLANGE BEARING-.5 I.D.	102	250907	L EX ARM P
38	255053	SLEEVE BUSHING	103	252000	BRKT-DRAG LINK 1/2 H
39	115450	BHHSCS WASHER NP	104	250909	EX ARM C
40	113040	SHOULDER SLEEVE 1/2 X 1/2	105	250900	L BOT FRM C
41	250905	L CTR FRM C	106	115054	PLASTIC-CAP, 2" SQUARE
42	250916	SEAT LOCK P	107	9997	COMPRESSALIGN NUT-3/8
43	9104	SHCS 5/16 X 1/4 ZP	111	255329	AIR HOSE-TEE/MANIF
44	250911	SEAT BOT P	112	115423	PLASTIC TIE - 8 INCH BLK
45	175422	3/16 X 1/4 STEEL RIVET ZP	113	9998	COMPRESSALIGN NUT-1/.4
46	111320	FILTER BRACKET	114	9278	HWHSTS #10 X 3/4 ZP
47	9207	HHCS 3/8-16 X 2-1/2 ZP	115	8125	REDUCING TEE 3/8X1/4 X 1/4
48	9208	HHCS 3/8-16 X 2-3/4 ZP	116	115336	EXHAUST MUFFLER 1/8
49	9015	SOCKET SCR 8-32X3/16 ZP	117	8052	CONNECTOR BARB X 1/8
50	9014	SOCKET SCR 8-32X1/8 ZP	121	255333	AIR HOSE-BUTTON/MUFFLER
51	135053	SEAT ROLLER - LONG	122	255328	AIR HOSE-BUTTON/TEE
52	135055	STEM BUMPER	123	115307	KNEE DECAL
53	115308	DECAL - KEISER	124	110812	THUMB BUTTON VALVE
54	115433	GRIP SLEEVE	125	9275	PHSTS TF PHLPS #6X1/2 ZP
55	115021	THUMB BUTTON CAP	126	250821	100 PSI GAGE ASSY
56	9209	HHCS 3/8-16 X 3 ZP	127	8176	FEM ELBOW 1/4
57	250904	BACK FRM	131	155369	TANK-300 CUBIC INCH C

